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Oseltamivir
Oseltamivir Tamiflu® 6-10
sialic acid 3%
neuraminidase 23-26L/kg 99%
Oseltamivir A B
24-48
2
75mg 5 1
1-2.5mg/kg 5 13
75mg 7
6
Oseltamivir phosphate 10-30 ml/min
prodrug 75mg 5
| (?thyl ester 75mg
oseltamivir carboxylate ,
10 ml/min
80%
1 1-3

3-4



8-10%
3% 1.1% M2 1.3 oseltamivir

2-3 oseltamivir

cytochrome P450
65

C

\of

Alendronate, Clodronate = Pamidronate

Alendronate, Clodronate

Pamidronate o
Bisophosphonates Hosohat calcium
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hydroxyapatite
OH R OH (osteoclast)
|
O P C P ®)
|
OH R OH 1.Alendronate
glucocorticoid
. . paget
Bisphosphonate = Side Ch:n
1 2 2.Clodronate
Clodronate -CL -CL
Pamidronate -OH -CH2-CH2-NH2 paget

Alendronate -OH -CH2-CH2-CH2-NH2




3.Pamidronate
paget

2.Alendronate Pamidronate

:Alendronate
Pamidronate

3.Clodronate  Pamidronate

1)

1.Alendronate  Clodronate Pamidronat Clodronate
) Alendronat )
Clodronate 1) Pamidronate
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Clodronate :
lll) paget Alendronate Micromedex
Clodronate http://course.washington.edu/bonephys/

Dosing Information

Osteoporosis in postmenopausal

women

10 milligrams mg once daily or 70mg

once a week

Osteoporosis in men with decreased

bone mass

10 mg once daily or 70mg once a

week

Prevent Osteoporosis in
Alendronate

postmenopausal women

5mg once daily or 35mg once a week

Glucocorticoid-induced Osteoporosis | 5mg daily

postmenopausal women who are not _
o 10mg daily

receiving estrogen

Paget’s disease of bone 40mg/day

Moderate hypercalcemia of

malignancy

60 to 90mg as a single-dose IV

infusion

Severe hyercalcemia

90mg as a single-dose IV infusion

) Paget’s disease of bone
Pamidronate

30mg daily, for 3 consecutive days

Osteolytic bone lesions multiple

myeloma

90mg monthly

Osteolytic bone metastases of breast

cancer

90mg every 3 to 4 weeks

Cancer-associated hyercalcemia
Clodronate

300mg IV daliy for 5 consecutive days
800mg to 3200 mg/day oral

Paget’s disease

800 to 1600 mg/day oral

MICROMEDEX® Healthcare Series, Thomson MICROMEDEX,

Greenwood Village, Colorado (Edition expires [1999/08/15)).



BPH

dihydrotestestosterone

1p receptors,

a4a receptors
doxazosin, terazosin, Prazosin

a1
BPH tamsulosin a1a
a a1 BPH
a 1areceptors « 1greceptors «
\Dru Doxazosin Terazosin Prazosin Tamsulosin
9 (Doxaben®) (Hytrin®) (Minipress®) (Harnalidge®)
a1 a 1 a1 a1 A
(BPH)
Tab 1,2,4,8,mg Tab 1,2,5,10,mg |Cap 1,2,5mg Cap 0.2,0.4mg
1-16m : 1-20m
9 9| 2-15(20)mg
BPH 1-8mg BPH:1-10(20)mg BPH 0.4-0.8mg
(mg) BPH 2-10mg
1mg :1mg
1mg
1 1or2 2o0r3 1
~65% ~90%(fasting)
4-5( )
Peak effect(hr) 2-3 1-2 1-3 6-7( )
(hr) 24 24 6-12 -
(hr) 10-22 9-16 2-3 14-15
~98% 90-94% High 94-99%
Quinazoline Quinazoline Quinazoline tamsulosin
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